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United States Testing Company, inc.

Chemical Division

1415 PARK AVENUE
HOBOKEN, NEW JERSEY 07030 (201) 792-2400 (212) 843-0488

May 30, 1990

Mr. Robert J. Montesano
International Protective Coatings
725 Carol Avenue

Ocean, NJ 07712

Dear Mr. Montesano:

This letter is meant to supplement our report #63691-5 issued to
you concerning Serpiflex Shield.

The temperature resistance evaluation for a period of 30 months
should, in our opinion, represent approximately 20 years of useful
life. Generally speaking, 3 months at the condition ran equals

approximately 2 years, therefore, 30 months equals approximately 20
years.

Please contact me should you have require any further clarification
in this matter.

Very truly yours,

UNITED STATES TESTING CO., INC,

w. G:,QM,\

William S. Gilman
Manager
Chemical Services Division

WSG/ph

OUR REPORTS AND LETTERS ARE FOR THE EXCLUSIVE USE OF THE CLIENT TO WHOM THEY ARE ADDRESSED, AND THEY AND THE NAME OF THE UNITED STATES TESTING
COMPANY, INC. OR ITS SEALS OR INSIGNIA, ARE NOT TO BE USED UNDER ANY CIRCUMSTANCES IN ADVERTISING TO THE GENERAL PUBLIC AND MAY NOT BE USED IN
ANY OTHER MANNER WITHOUT OUR PRIOR WRITTEN APPROVAL. SAMPLES NOT DESTROYED IN TESTING ARE RETAINED A MAXIMUM OF THIRTY DAYS.

A Member of the SGS Group (Societe Generale de Surveillance)
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~ REPORT OF TEST
Novenlor 2, 1989

Internations! Protective Coatings
CLENT: 725 Carol dvonue

63692-5
Ocesan, Now Jorscy 07712

SUBJECT: One white semple subsftted and ddentifiod by ths client as:
Serpiflex 102C curod on 19" x 3 1/2 fiberglass cloth

AUTHORIZATION ¢

Clicnt’s lettor of Barch 31, 1987,

PURPOSE 3

To doternine the sanples resftance to 30 froezo/thaw cycless 30 wot/dry
cycles and 30 zonths at 40°C,

PROCEDURE 3

gg_eezo[thav Rosistance

Fraoze/thew resistance was deterainod by exposing & portion of tha
sazple to =18°C fn e froezor overnight and ellowvign It to thav et room
tesperature during the work day. It wss inspected deily for change

during 30 such cycles,
¥et/dry Besistance

¥ot/dry rosistance was detoroinod by subnerging a portion of the sanple
in tap water during the work day and elloing it to elr dry overnight.

The sozple was dnspected dafly for 30 soch cycles all at 73°F end 30 to
553 relative hunidity,
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Number
Intornationa! Protoctive Coatings

£63691-5

40°C Touporature Ros!stancg

40°C tcmpersture rosistence was Ceteroined by placiag e portion tn en

oven at that tecperaturo. The portion vas laspocted for chanzes
periodicelly,

RESULTS:

Frenze/thav Resistanco

After 30 cyclos of freozing et -18°C and thaving et room towporsture,
the portion of sample exhibfted no chaxge when coapared with en

unexposod portions There wore no deleterious effocts such as cracking,
flaking, bustering. ete,

Yot/dry Resistsnce

After 30 cycles of wetting a3d drying the portion of sazple showed no
change when compared with an tnexposed portfon, There were no
delctorious effects such as Cracking, flaking, blistering, atc,

40°C Jenperature Rosistance

After 6 months of exposure ot 40°C the sauple exhibitod ao change,
After 1 yoar of exposure at 40°C tho savple extiibited no change.
After 18 months of exposure at 40°C tho( sasple exhibited no chango.
After 24 months of exposure at 40°C the socple exhibited oo change,

After 30 months of exposure at 49°C the samplo exhibited no ehange
other thas & vory slight yellowing.
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